





NORD AUTOMATIC SLR CAMERA SPECIFICATIONS

CAMERA TYPE: Electrically operated Single Lens Reflex

LENSES: Nord screw-mount, matched front and rear elements
Focal Lengths: 105mm, 127mm, 165mm, 190mm and 254mm
SHUTTER: Electrically operated fixed speed, between-the-lens;

electronic flash (x sync)
ELECTRICAL: 100 to 120 VAC, 60 Hz, approximately 1 amp

NEGATIVE ID:
FILM MAGAZINE:

REVOLVING BASE:
SHIPPING WT.:

Form 553

AUTOMATIC SLR CAMERA

Records data from 1/2 x 2-1/2 area of ID card

between negative frame.

Automatic, motor driven; separate cassette and motor
drive units for film sizes of 70mm, Ideal, split 70mm,
46mm, 35mm unperf and 35mm perf. Maximum Toad, 100 ft;
film wound emulsion in daylight load or cored.

AlTows camera rotation of 90° or less

Camera: 15 1bs. (6.8 kg) Cassette: 5 1bs. (2.3 kg)
Shutter & Lens: 3 1bs. (1.4 kg) Drive: 4 1bs. (1.8 kg)
Case: 15 1bs. (6.8 kg) Revolving Base: 4 1bs. (1.8 kg)

Litho in U.S.A.






IT.

ITI.

IV.

ASSEMBLY

. Unpacking Instructions

Equipment, Tools, Facilities Required for
Camera Use

Assembly Instructions

Adapting Other Manufacturers Equipment

ATWISSY



I. Unpacking Instructions

A. Upon receipt of shipment, examine all packages for signs of
damage or mishandling. If any are found, notify the carrier
immediately. Otherwise, open the carton(s) and remove the
contents, saving all wrappings. Compare items received with
the packing list and the original order. Inspect all items
for visible damage. If a claim against the carrier is nec-
essary, file it immediately.

B. If necessary use only oil-free compressed air to clean
lenses, negative ID periscopes, or other optical components.
Air may also be used for cleaning the interior of a film
cassette.
II. Equipment, Tools, Facilities Required for Camera Use

A. Equipment Required

1. A tripod capable of safely supporting at Teast 20 pounds,
such as one suitable for a large format view camera.

B. Tools Required

5/64" Allen wrench

Flat blade screwdriver set
Phillips screwdriver set
Soldering iron or gun
Solder

Dykes or wire stripper
Spring scale, ounces

NoOors W —

C. Facilities Required

1. 117 VAC, 60 Hz, 3 prong grounded outlet
2. Darkroom or changing bag for loading cored film

I11. Assembly Instruction

A basic working camera consists of a camera body, lens and
shutter, viewfinder mask, magazine, and power and shutter
tripper cords. ID equipped cameras also require a periscope.

A. Mounting shutter on the camera:

T. Fully extend the camera bellows.

2. Aligning the shutter electrical connector with the mat-
ing socket on the camera front standard, press the shut-
ter in place and fasten with four large knurled-head
screws inserted from the bellows side of the standard.

3. NOTE: A1l cameras are provided with a screw inserted in
a threaded hole in the camera's right focus rail; when
127mm lenses are mounted, remove this screw to allow
full focusing range. Retain the screw in the rail for
all other lenses to prevent contact between the lens
rear element and the viewing mirror.




B. Attaching motor drive to cassette - complete magazine:

T. Place the cassette with the cover side face down.

2. Matching motor drive gears with the projecting cassette
gears, place the drive on the cassette and make sure
it lies flat. If it does not, turn the cassette gears
to mesh with the motor gears. When this is done pro-
perly, a small amount of springiness will be felt
between the two due to spring-loaded contacts on the
motor pushing down on the mating cassette contacts.

3. Insert and tighten the three long fastening screws.

C. Viewfinder mask installation:

1. A viewfinder mask matching the film format must be in-
stalled at the ground glass surface, except in the case
of 70mm film, when none is needed. The size of the mask
aperture must match the film format/image size. The
following table Tists the aperture sizes for ease in
identifying masks.

2. Select the correct mask for the film size used.

Viewfinder mask aperture sizes

Full 70mm..... No mask required
Ideal format.. 2-1/4" x 2-3/4"
Split 70mm.... 1-3/4" x 2-3/4"
Abmm.......... 1-3/4" x 2-3/4"
35mm unperf... 1-1/4" x 1-3/4"
35mm perf..... 15/16" x 1-7/16"

3. To install a mask:

a. Remove six Phillips screws from the camera back and
remove it from the body.

b. Insert one edge of the mask beneath the black metal
clip on the ground glass frame and snap the other
edge beneath the plastic clip. The mask rests
against the shiny side of the ground glass.

c. If the ground glass is to be marked with head size
and position guides, this is the most convenient
point at which to do it. Use only a china marking
pencil, writing only on the shiny side of the
ground glass (the mask side).

4. When reinstalling the camera back, be careful of clear-
ances between the bottom of the mirror assembly and the
green printed circuit boards. Also, be sure that no
plugs or wiring protrude into the optical path.

D. Installing negative identification (neg ID) periscopes:

1. Select the correct periscope for the film size used.
(Size is marked on the periscope body.)

2. Insert the periscope in the opening beneath the bronze
locking strip on the back and push it upward until the
strip locks with an audible click. For removal, gently
1ift the strip while pulling downward on the periscope.




E. Mounting Nord Magazines on the camera:

T. To attach the magazine to the camera, pull up on the
sliding lever at "the Teft rear of the camera. Remove
the dust cover, if one is present.

2. Holding the magazine with the motor drive unit on the
right, slide the right edge of the magazine's face plate
beneath the 1ip on the camera back, then push the face
plate flat against the back and slide the Tocking lever
fully down. Test for secure mounting.

3. Connect the motor drive plug to the socket at the rear
of the power box; it must firmly lock in place. To
remove it, press the locking tab and pull the plug.

F. Mounting the camera on a revolving base:
T. Position base with Tonger Teg of the cradle to the Teft.
2. Placing a loaded camera on the cradle, select that pair
of camera mounting holes which allow best weight distri-
bution and align them with the mating base screws.
3. Pushing the spring-loaded screws in, tighten them fully.
4. Rotate camera to desired angle and lock cradle in place.

G. Mounting the revolving base on a tripod:

1. See part IT A. 1.

2. There are three different tripod mounting holes in the
bottom of the revolving base to allow the best balanc-
ing of a loaded camera. Place the base with camera and
magazine on a rigid tripod, find the best position, and
tighten the tripod screw.

H. Mounting the camera on a tripod:

Vertically
Position a loaded camera over the tripod so that one of
the bottom mounting holes gives best balance, and tighten
the tripod screw firmly to Tock the camera in place.

Horizontally
Positioning a loaded camera over the tripod, find which
of the two mounting holes on the left camera side gives
best balance, then tighten the tripod screw firmly to
lock the camera in place.

J. Electrical connections:
1. Shutter tripper cord:

a. The connector for the cord plugs into the socket
under the power box closest to the front of the
camera. Use the threaded locking ring to secure
the plug in place.

2. Sync cord modification:
a. An adapter plug supplied with each shutter must be
uged to replace the existing plug on the sync cord.
1. Cut the original plug off the camera end of
the cord.
. Strip 3/8" of insulation from the cut wire ends.
. Unscrew the barrel of the adapting plug and
pass both wire ends through it from the end
with the small hole.

w N



3.

4. Insert one wire end in the center terminal of
the plug and solder it in place, using rosin-
core (radio-TV type) solder.

5. Solder the other wire to the metal strip com-
ing from the outer casing.

6. Wrap electrical tape around the center solder-
ed connection to insulate it from the outer
casing, then screw the plug barrel back on.

Power cord:
a. Plug the power cord into the mating connector on
the underside of the power box.
b. The other end of the cord plugs directly into a
3-prong grounded A.C. outlet. The camera is now
energized.

IV. Adapting Other Manufacturers Equipment

A. Camerz magazines: An electrical adapter is available for
Camerz (Photo Control) Series D magazines only.

1.
2.

3.
4.
5.

Physically mount the magazine on the camera in a manner
similar to mounting Nord magazines.

Mount the electrical adapter on the left side of the
camera using a tripod mounting hole, or in any other
suitable place.

Connect the plug from the top of the magazine to the
matching socket on the side of the adapter.

Plug the connector with gray cord from the adapter into
the matching connector on the rear of the magazine.
Connect the plug with the black cord from the adapter to
the socket on the rear of the power box.

B. Beatty-Coleman magazines: An electrical adapter is available
for Beatty-Coleman Series D108, D56, F80, or C54 magazines

only.
1.
2.
3.

4.

Physically mount the magazine on the camera.

Mount the electrical adapter on the left side of the
camera using a tripod hole.

Plug the connector from the magazine into the socket on
the side of the adapter.

Connect the plug with the black cord from the adapter to
its mating socket on the rear of the power box.

C. Mounting roll film backs on the camera:

1.

Graflex RH and Mamiya roll film holders for 2-1/4 roll
film (ideal format only) require an adapter plate to fit
the Nord SLR. (See parts figure 10.)

. To attach the adapter to the holder, orient the adapter

plate with the longest dimension horizontal and with
the rivets up and on the right side.

. Holding the film back with the cover assembly on the left

and the frame assembly to the right, slip the frame into
the adapter. Secure it to the adapter with the two metal
strips and six screws provided. (See parts figure 10.)

. To attach the adapted film back to the camera, follow

the mounting instructions for a magazine.

. The camera will operate automatically in all respects

except for film advance, which must be done manually.






I.
IT.

II1.

OPERATION

Considerations for Camera Use
Taking Pictures

Storage of Camera and Accessories

NOILVY3dO



I. Co

nsiderations for Camera use

A. Lens selection

A general rule-of-thumb for selecting a lens of proper focal
length is to use approximately twice the diagonal measure-
ment of the film. However, working distance, head size and
space available on location, may necessitate the need for a
different focal length lens. See Table 1 for comparisons of
film sizes, lens focal lengths, working distances, and sub-
ject picture areas.

TABLE 1

Working Distance - Camera to Subject

School Head & Shldrs.  Full Full Lgth.

Lens Focal Photos Portraiture Length Groups

Length Format (14x20 area) (20x28 area) (4%'x6%') (12'x8')
254mm 68 in. 88 in. 18 ft. 34 ft.
190mm Full 70mm 50 in. 66 in. 14 ft. 25 ft.
165mm (2-1/2 x 3-5/16) 44 qn. 57 in. 12 ft. 22 ft.
127mm 34 1in. 45 in. 9 ft. 17 ft.
105mm 27 1in. 36 in. 7 ft. 13 ft.
254mm 72 1in. 98 in. 21 ft. 36 ft.
190mm  Ideal Format 54 in. 76 in. 17 ft. 27 ft.
165mm (2-1/4 x 2-3/4) 48 in. 67 in. 15 ft. 24 ft.
127mm ~ 38 1in. 55 in. 12 ft. 19 ft.
105mm 32 in. 46 1in. 10 ft. 15 ft.
254mm 90 in. 10 ft. 26 ft. 50 ft.
190mm Split 70mm 70 in. 94 in. 19 ft. 36 ft.
165mm (1-3/4 x 2-1/2) 60 in. 80 in. 17 ft. 30 ft.
127mm 45 in. 62 in. 13 ft. 24 ft.
105mm 38 in. 50 in. 10 ft. 19 ft.
254mm 90 1in. 10 ft. 26 ft. 50 ft.
190mm 46mm 70 1in. 94 in. 19 ft. 36 ft.
165mm (1-3/4 x 2-1/4) 60 in. 80 in. 17 ft. 30 ft.
127mm 45 An. 62 1in. 13 ft. 34 ft.
105mm 38 1in. 50 in. 10 ft. 19 ft.
254mm 10 ft. 13 ft. 36 ft. 70 ft.
190mm 35mm unperf. 85 in. 10 ft. 27 ft. 50 ft.
165mm (1-1/4 x 1-3/4) 75 in. 8 ft. 23 ft. 45 ft.
127mm 56 in. 75 in. 18 ft. 35 ft.
105mm 45 in. 62 1in. 14 ft. 28 ft.
254mm , 14 ft. 18 ft. 65 ft. 84 ft.
190mm 35mm perf. 10 ft. 14 ft. 33 ft. 62 ft.
165mm (15/16 x 1-7/16) 8 ft. 12 ft. 28 ft. b2 ft.
127mm 80 1in. 9 ft. 22 ft. 42 ft.
105mm 66 in. 80 in. 20 ft. 38 ft.



B. Viewfinder Mask

The film size and advance of the magazine being used will
determine the Viewfinder Mask to be used. Refer to Table 2

for proper mask size, and Table 3 for film size and advance
lengths.

CTABLE 2

Viewfinder Mask Aperture Sizes

Full 70mm ---- No mask required

Ideal Format - 2-1/4" x 2-3/4"

Split 70mm --- 1-3/4" x 2-3/4"

46mm ------=-- 1-3/4" x 2-3/4"

35mm unperf.-- 1-1/4" x 1-3/4"

35mm perf.---- 15/16" x 1-7/16"
TABLE 3

Cassette & Motor Drive

The following table identifies cassette sizes and Tists
mating motor drive units and their film advance lengths.

Cassette Cassette Motor Drive Film Advance
Part No. Size mates with  Part No. Length
040536  70mm 040739 3-5/8"
040740 Ideal Format 040741 3"
040742  Split 70mm 040743 1-3/4"
040744  Split 70mm with ID 040745 2"
040607  46mm 040746 2-1/4"
040747  46mm with ID 040748 2-1/2"
040605  35mm unperf. 040743 1-3/4"
040750  35mm unperf. with ID 040745 2"
040761  35mm perf. 040762 1-1/2"
040854  35mm perf. with ID 040743 1-3/4"



C. Magazine

1. Magazine loading and assembly instructions:
a. A complete magazine consists of a film cassette and
a motor drive fastened together.
b. Loading a cassette with film:

1.

2.

w

~

Ut

(@]

~

oo

(o)

Follow film manufacturer's general recommenda-
tjons for film handling.

Remove the cassette cover by unfasteneing the
three knurled head screws. Inspect the cassette
interior for cleanliness and if necessary use
compressed air to blow out dust. Also remove
any emulsion buildups.

. Pull the pressure plate Tatch up. (see illustra-

tion below)

If daylight load film is used, the red flanges
must be removed from the cassette and cover.

The flange screws must be replaced in the cassette
to prevent 1ight leaks. Save, but do not replace
the flange screws in the cover. With cored film,
the flanges must be left in place.

. Place the film core or spool on the right (supply)

spindle, film winding clockwise off the spindle.
NOTE: only film wound emulsion in can be used.

. Guide the film around the rubber drive roller,

slanting it upward to the left. Pull it across
the pressure plate and around the idler roller.
Lower the film into the film plane; a sawing
motion will help the film slide into place.
Verify that the film is flat and centered behind
the aperture plate, then push the pressure plate
Tatch down.

. Making sure any slack in the film is taken up,

wind the free end clockwise around the take-up
and secure it. Do not use tape for this purpose.

. Replace the cassette cover. Unless all edges

are snugly fitted into the Tight-blocking channel,
the cover fasteners cannot be fully tightened
down. Before turning on room lights, verify that
the cover is secure.

LATCH $

DRIVE
ROLLER

—SUPPLY

TAKEUP FLANGE



2. Unloading film:
a. Used cassettes must only be opened in the dark.
b. After film is removed, clean the cassette as necessary.

3. Operating the magazine:

a. When using daylight load film, the several feet of
Teader must be advanced before shooting, since the
outer Tayers of film will be fogged. Advance 12 expo-
sures with 70mm film, 25 frames with 46mm and 30 frames
with 35mm film.

b. To advance film, press the yellow button on the motor
drive. During film advance, the button lights up.

c. When a cassette runs out of film, the drive unit witi
run continuously; it may be stopped by unplugging the
magazine.

d. Reset the frame counter to zero.

4, Below, Table 4 Tists the approximate number of
pictures possible with each format on 100' of cored film.
When daylight Toad spools are used, if several feet of
leader is not advanced, extra pictures might be obtained;
however, in this case one runs the risk of taking the first
few pictures on fogged film.

TABLE 4

Approximate Number of Frames per 100' Roll of Film

325 Full 70mm

385 Ideal Format (2-1/4 x 2-3/4)
590 Split 70mm w/Neg. I.D.

650 Split 70mm

465 46mm w/Neg. I.D.

510 46mm

590 35mm unperf. w/Neg. I.D.

650 35mm unperf.

650 35mm perf. w/Neg. I.D.

775 35mm perf.

D. Negative Identification System

1. The negative identification system (ID system) takes infor-
mation written within a 1/2" x 2-1/2" space on a card in-
serted in the ID target area and projects it through a peri-
scope onto the space between image frames. Each film size
requires a matching periscope.



2. Use ID equipped cameras with ID equipped magazines and a
periscope; use non-ID cameras with non-ID magazines and no
periscope. In"an emergency a non-ID magazine may be used
with an ID camera but no periscope is to be used or part
of the image will be blocked; no data can be recorded with
this combination. An ID magazine, with its slightly longer
film advance, could be used with a non-ID camera, but this
combination wastes the space that would normally be filled
with ID data.

3. I.D. Card format:
a. Identification data is most conveniently written on

a 3x5 index card; the area reproduced on film is shown

* in the diagram below:

L Y

SN

SRR R
¥7 ) *INFORMATION ™ | 1/2

1/4 —p= g 2-1/2 — 3] f

4, Using ID System:
a. Install proper size periscope to match the film
format being used. See Assembly section.
b. Before shooting, insert ID data card face down in the
ID slot on top of the camera.
c. Take the picture. A green indicator on the camera
back will Tight, indicating exposure of the data.

E. Vignetter
Refer to the Harrison publication for proper use.

II. Taking Pictures

A. Exposure

1. Set the "f" stop according to recommendations of the film
and/or flash manufacturers. Push the knob in and turn it
to the desired "f" stop setting, making sure the locating
pin drops into the hole.

2. Align the viewfinder vertically or horizontally for ease in
compqsing.

3. Turn the focusing knob until a sharp image appears in the
viewfinder. Depth of field may be checked by pressing on
the black preview lever beneath the shutter.

4. Depressing the tripper cord switch will cause one exposure,
film advance and reseting of the camera. NOTE: Do Not de-
press while advance indicator light is on.



B. Double Exposure

1. In the event that a double exposure would be desired, simply
unplug the magazine power cord from the camera.

C. End of Film

1. When the camera runs out of film, the motor drive will run
continuously. It may be stopped by unplugging the magazine.

ITI. Storage of the Camera & Accessories

Avoid storage of any camera or accessories in extreme temperature or
humidity conditions.






MAINTENANCE

I. Maintenance

IT. Part Replacement and Adjustments

IONVNILNIVW



I. Maintenance

A. After each shooting session:

1. After un]oadina film from cassette, clean the unit with
compressed air.

B. Biannually

1. Remove the camera back and use oil-free compressed air to
blow dust from the camera interior. Do this with the
shutter removed, and tap the bellows to shake dust from
the inside folds. Blow dust off all optical surfaces;
do not use cleaners or tissues on front surface mirrors.

2. Tighten any loose screws.

3. Clean cassette interiors; use alcohol (rubbing type) to
clean the rubber rollers. Remove the pressure plate sol-
enoid assembly and clean it. Do not use materials that
coutd scratch the surface.

4. A1l accessible Tens surfaces should be cleaned either us-
ing oil-free compressed air or non-abrasive tissue with
small amounts of lens cleaning fluid. Do not use silicone-
treated tissues or silicone based fluids or the lens coat-
ings may be damaged.

5. Do not Tubricate any part of the camera.

II. Part Replacement and Adjustments

A. Camera Body

1. Focus knob tension adjustment.

a. Beneath the focus knob support is a set screw, to
maintain tension for focusing. Turn the screw clock-
wise to increase, or counterclockwise to decrease,
focusing effort.

2. Front standard alignment

a. The purpose of this operation is to orient the front
standard parallel to the front of the camera.

b. Remove the shutter, then remove the four screws and
nuts which fasten the bellows to the standard.

, Loosen the front standard screws.

c. Place a 7x7 inch glass or flat metal plate between
the front standard and camera body.

d. Crank the focus down until both sides of the front
standard are completely flat on the plate. Tighten
the screws and check the alignment. If the front
standard is warped, replace.



3. Power box replacement (CAUTION: DISCONNECT POWER CORD
. FROM QUTLET)
a. Remove four screws at perimeter of box cover.
b. Pull the cover off gently; remove four screws from
inside plastic piece.
c. Pull gently on the inside plastic section until the
connector unplugs from camera.
d. Install new power box by reversing the procedure.
4. Viewfinder
a. Unscrew the three screws at the perimeter of the
viewfinder periscope base. Pull the housing off.
b. The four screws seen around the lens are fastened inside
the camera body with nuts. The camera back must be
removed for access to these.

B. Shutter

1. Changing the Shutter/Lens

a. Rack the bellows all the way out and remove the four
thumbscrews behind the shutter. Pull the shutter
straight out to unplug it.

b. Unscrew the front (F) and back (B) lens.

c. Remove the f-stop knob by Toosening the two allen
head set screws. Remove the two screws on the f-stop
plate and transfer the plate to the new shutter.

d. Replace the screws and the knob (adjust to the
correct f-stop).

e. Screw the front (F) lens element into the front of
the shutter and the back (B) element into the back
of the shutter until snug.

f. Plug the shutter into the camera and fasten with the
thumbscrews.

g. If a 127mm Tlens is being used, remove the right rail
stop screw.

2. Blade replacement

a. Remove both lens elements.

b. Remove four screws and the rear cover plate.

c. Remove the five blades by 1ifting them out.

d. Install the new blades one at a time, starting at the
electrical connector end of the shutter. Each blade
overlaps the provious blade. When all blades are in.
test for correct placement and free movement by using
the preview Tever.

e. Reinstall the rear cover plate.

3. Rotary solenoid replacement

a. Remove the rear shutter plate and the shutter blades.

b. Remove the screw from the white plastic cable clamp
around the solenoid wires, near the solenoid.

c. Remove three screws from the solenoid arm and 1ift
it off the solenoid, being careful not to pull the
wires off.

d. Remove the two nuts holding the solenoid screws and
the solenoid to the base plate.



x .

m.

. Cut the solenoid leads about 2" from the body.

Strip 3/8" of insulation from the ends of the white
shutter leads rema1n1ng

. Cut the new solenoid's leads to a length of 2-1/4"

from the body, then strip 3/8" of insulation from
each wire.

. Twist together one wire end from the solenoid, and

one wire end from the shutter; solder the connection
and insulate with electrical tape. Repeat for the
remaining two leads.

. Mount the new solenoid with the holes through which

the leads emerge pointing toward the longer edge of
the baseplate (see parts photograph fig. 6 for
orientation - this is important).

. Reclamp the leads to the base plate (stepb).
. Reattach the solenoid arm (three screws).
. Refer to the shutter parts photograph to verify that

all parts are correctly mounted.

. Reinstall the shutter blades and verify with the

preview lever that they move freely.
Reinstall the rear cover plate.

4. Linear solenoid replacement

a.

b.

o0

Remove four screws from the solenoid mounting bracket
and 1ift it off.

Remove the two black screws from the preview lever
mounting block. Slide the mounting block and sole-

noid plunger free from the solenoid.
. Cut the solenoid leads about 1" from the body.
. Insert the flat end of the new plunger/yoke into the

preview lever mounting block; engage the shutter blade
drive post in the yoke and reattach the preview lever
mounting block to the base plate, making sure the
wiring passes through the tunnel in the block, and is
not pinched beneath it.

. Cut the leads of the new solenoid about 1-1/2" from

the body, and strip 3/8" of insulation from each wire.
Also strip 3/8" of insulation from the old shutter-
to-solenoid leads.

. Twist one solenoid wire end together with one shutter

lead wire end, and solder the connection. Insulate
with electrical tape. Repeat for the other pair of
wires.

. Slide the new solenoid onto the pointed end of the

plunger.

. Place the solenoid mounting bracket over the solenoid

and position the end of the solenoid so that there
will be clearance for the shutter cover to fit -
leave about 1/16" of space. Tighten down the bracket
to lock the solenoid in place.

. Use the preview lever to test for proper free move-

ment of the plunger and shutter blades.

. Replace the shutter cover.



C. Mirror and Backplate Assembly

1. Changing Negative I.D. System Periscopes:
a. Remove the magazine.
b. Lightly grasp the sides of the periscope assembly
in the negative opening and 1ift the end of the
copper spring. Pull the periscope out.

CAUTION: Do Not touch the
first surface mirror in
the periscope.

c. Insert the replacement periscope with the mirror
facing the negative opening. Lift the spring and
slide the periscope in until the lock pin drops into
the periscope.

2. Changing I.D. Tlamp assembly:

a. Remove six Phillips screws to remove the camera back.

b. The I.D. Tamps are mounted in a plastic shell which
slides snugly between metal clips. To remove it,
pull gently on its power cord.

c. Disconnect the power plug and substitute the new
lamp assembly, sliding it all the way back between
the clips.

3. Roller microswitch replacement:

a. Unsolder the gray wire from the common terminal of
the switch, and also the yellow wire from the ter-
minal marked "NO".

b. Remove two screws and 1ift the switch out. Replace
with new switch and fasten firmly.

c. Solder the wires onto the new switch following the
connection given in step a above.

4, Roller microswitch adjustment:

a. Loosen the two switch mounting plate screws; slide
the switch and plate to a position such that the
switch actuates ("clicks") during the first 3/16"
of mirror travel. Tighten the mounting screws.

5. Long Arm microswitch replacement:

a. Unsolder the blue wire from the terminal on the
longest side of the switch, the white wire from the
next terminal, and the red wire from the remaining
terminal.

b. Remove two screws from the switch and replace it;
fasten the new switch tightly to the mounting plate.

c. Solder the wires onto the new switch following the
order of removal given in step a.

6. Long Arm microswitch adjustment:

a. Loosen the two screws holding the switch mounting
plate on the mirror box.

b. STide the plate and switch so that the switch is
actuated by the Tast 3/16" of mirror travel. Re-
tighten the two plate mounting screws.



7. Rotary solenoid replacement:

a.
b.

C.

Cut the two solenoid leads about 3" from the body
of the unit.

Pencil-mark the black mounting bracket on the side
where the Teads emerge from the solenoid case.
Remove the bracket from the mirror box by removing
two screws.

. Remove the solenoid from the bracket by loosening

two nuts.

. For later reference, pencil-mark a Tine across the

edges of the mirror drive clip disc (disc with wire
loop) and the camspacer. Remove the three screws
holding these parts on the solenoid.

. Mount the new solenoid on the bracket with the leads

pointing toward the mark made in step b.

. Set the solenoid and bracket down with the leads

pointing toward the right. Place the flat side of
the drive clip disc against the cam-spacer and line
up the pencil-marks, then place the assembly on the
solenoid with the wire Toop pointing toward you.
Fasten the disc and spacer with the three screws
(step e).

. Mount the assembly back on the mirror box. Be sure

the wire loop engages the mirror drive pin (the pin
protruding through the curved slot). Test for
correct cam-switch positioning as given in Mainten-
ance section IT. C. 4. a. (roller microswitch

~adjustment).
. Strip 3/8" of insulation from each of the old wire

ends from the mirror box, and cut the new solenoid
leads to a length of four inches, stripping 3/8" of
insulation from these ends, too. Twist together one
bare wire end from the mirror box and one solenoid
wire end; solder the connection and insulate it with
electrical tape. Do the same for the remaining two
leads.

8. Mirror-drive clip and cam-spacer replacement:

a.

D. Cassette

Follow steps c, e, g, and h in the instructions for
rotary solenoid replacement.

1. Pressure Plate Assembly

a.
b.

C.

Remove six screws holding the pressure plate assembly
to the cassette.

Pull the assembly out; be careful not to lose the

two white insulating bushings.

Reverse the procedure to install a new assembly,
noting that the two round-head, longer screws fit

in the center holes.

2. Supply Spindle Clutch

a.

b.

Four screws holding the spindle cover plate are used
to set clutch tension.

Using a spring scale, attached to a string, wrapped
around, but secured, to a film core; pull evenly on
the scale and adjust tension to achieve a 7.1 - 8.8

ounce pull.



E. Motor Drive

1. The motor drive may be changed while a loaded magazine
is mounted to a camera.

a.

C.

Remove the three thumbscrews and disconnect the
power cord by pressing the lock tab. Separate the
motor drive assembly from the cassette

. Be sure the replacement motor drive has the proper

metering cam for the film size being used. Posi-
tion the drive against the cassette and fasten
with the three thumbscrews.

Connect the power cord to the camera.

2. Metering Cam

a.
b.

C.

d.
3. Micro

a.

b.

C.
d.
4. Motor

a.
b.

[aSye]

Remove the motor drive cover.
The metering cam is held down with four screws.
Remove them.

Fasten the new cam in place and verify that rota-
tion opens and closes the microswitch. Refer to
parts photograph for orientation.

Replace the cover.

switch Replacement and Adjustment

Remove the motor drive cover.

Remove the two screws, nuts, and Tockwashers that
hold the switch.

Remove and transfer the clip-on leads one at a
time from the old switch to the new switch.
Mount the new switch, verify that rotation of

the cam opens and closes the switch. Tighten

the mounting screws.

Replacement

Disconnect the brake arm spring from the brake arm.
Loosen the four large head screws holding the motor
to the base plate. Carefully remove them noting
that there is a washer and a spacer on each screw
shaft between the base plate and the motor.

. Remove the brake arm (one screw).
. Remove the two large head screws with washers hold-

ing the brake solenoid assembly to the motor; remove
the assembly.

It is not recommended to try removing the motor leads
from the printed circuit board. Instead, cut the
leads off about 3" from the motor windings. Trim the
new motor Teads to a length of about 4" and strip 3/8"
of insulation from their ends. Strip 3/8" of insula-
tion from the motor end of the circuit board Teads.
Twist one motor wire end together with one circuit
board wire end and solder the junction. Insulate with
electrical tape. Repeat for the other two Teads.

. Mount the brake arm on the new motor, then position

and mount the brake solenoid assembly so that when the
plunger pulls in, it will 1ift the spring-Toaded brake
pad from the motor's rotor.

. Mount the motor back on the base plate, with one washer

and a spacer on each screw.

. Reattach the spring to the brake arm.



5. Contact Block

a. To replace the electrical contact block, unsolder
both wires.

b. Remove the four mounting screws.

c. Solder the wires to the new contacts.

d. Remount the block.

6. Pushbutton Switch and Lamp Replacement

a. The switch and lamp must be replaced as a unit.

b. For easiest access, first remove the two screws
holding the switch mounting bracket to the base
plate.

c. Remove the threaded ring and lockwasher holding the
switch to the bracket.

d. Cut the leads, one at a time, following this
procedure:

1. Cut a lead about an inch away from the body of
the switch, and cut the corresponding lead on
the new switch about 1-1/2" from the body.
Strip 3/8" of insulation from both the new
switch lead and the old lead coming from the
circuit board.

2. Twist the wire ends together and solder them.
Insulate the connection with electrical tape.

3. Repeat steps 1 and 2 for the remaining sets of
wires.

e. Remount the switch on the bracket, and the bracket

- to the base plate.



TROUBLE SHOOTING

IT.
III.

IV.

. Shutter

Viewfinder/Focus
Negative ID System

Magazine

ONILOOHS 319N0YL



Trouble Shooting Guide

I. Shutter

Symptom

. Shutter does not operate. 1

. Electronic flash does not fire. 1.

. Flash fires out of sync. 1.

Cause

. Tripper cord defective or not

connected to power box.

. Shutter not plugged in or seat-

ed properly.

Defective power box or power
supply P.C. board.

Shutter blade drive ring binding.
Shutter blades are binding.

. Defective shutter linear solenoid.

See "A" above - "Shutter does
not operate."

. Sync cord not plugged in or defec-

tive.

. Shutter relay (K-4) defective.
. Broken contact wires.

Flash contact is out of adjust-
ment.

. Defective shutter relay (K-4)

II. Viewfinder/Focus

. Viewfinder image cannot be 1.

focused.

2.

. Image on film not in focus.

($)] Hwn —

Front and back Tenses are reversec
or not secure.

Shutter not seated properly on
front standard.

. Back plate not seated properly

on camera body.

. Viewfinder not properly mounted

on it's base.

. Front standard out of alignment

with camera body.

Camera or subject movement.
Improper focus.

Lens not secure.

Shutter not secure to front
standard.

Back plate not seated properly
on camera body.

. Magazine not mounted properly.



ITI. Negative ID System

. No ID on film.

. ID in the wrong place on the
film

. Blurred ID image.

N — H~wnny—

W N —

IV. Magazine

. No film image

. Film does not advance.

. Incorrect or inconsistant film

advance.

. Film advances continuously.

. Scratched film'

w N

- W

Lamps burned out or unplugged.
Periscope not in place.

ID mirror loose or broken.
Periscope mirror damaged.

. Wrong periscope in use.
. Wrong drive for film size.

(Incorrect feed length.)

. Periscope not seated properly.
. Defective periscope.
. Loose mirror in ID assembly.

1. Mirror binding.
2.
3. Mirror long arm microswitch out

Mirror drive clip broken

of adjustment.

. Shutter linear solenoid defec-

tive.

. Drive power cord not plugged in

or loose.

. Film not loaded properly.
. Pressure plate solenoid defective

or bad connection between drive
and cassette.

. Red film plates are being used

for daylight Toad film.

. Supply spindle clutch to tight.
. Brake/Solenoid defective or out

of adjustment.

. Cassette/Drive not mating pro-

perly.

. Wrong drive assembly being used

for film size.

. Wrong or defective metering cam.
. Brake spring loose.

. Advance microswitch improperly

adjusted or defective.

. Manual advance switch defective.
. Defective K-5 relay.

. Dirty cassette.
. Pressure plate is scratched.
. Pressure plate is not releasing

during film advance.



IV. Magazine (continued)

F. Fogged film.

G. Counter not operating.

1.

2.
3. Periscope missing or wrong

Magazine not locked into place
on camera body.
Cassette cover not fully seated.

periscope.

. ID system light trap spring is

defective.

. Shutter malfunction.

. Drive not operating. See "B",

Film does not advance.

. Defective counter.



ELECTRICAL

Sequence of Operation

Schematic/Diagram

TVOIdLO313



SEQUENCE OF OPERATION
s

TRIPPER ]

CAPACITOR CHARGES
HOLDS K-1 RELAY

H

K-1 RELAY ENERGIZED ;' K-2 RELAY EHERGIZED

[ [

SHUTTER MIRROR SOLENOID

IDENTIFICATION

FEED CAPACITOR
CHARGES

EN

ROTARY SOLENOID|
ERGIZED

ENERGIZED LIGHTS ON

| L

SHUTTER BLADES MICROSWITCH ENERGIZED
CLOSE (ROLLER)

MIRROR OPENS
MICROSWITCH ENERGIZED
(LONG ARM)
K-3 RELAY ENERGIZED }‘

[

SHUTTER TIMING CAP.
HOLDS K-3 RELAY

SHUTTER LINEAR
SOLENOID ENERGIZES

SHUTTER BLADES
OPEN

[ [

FLASH CONTACT

K-3 RELAY DE-ENERGIZES H

K-4 RELAY ENERGIZED

‘ FLASH CIRCUIT READY

SHUTTER TIMING CAP.

DISCHARGES
CAPACITOR DISCHERGES EXPOSURE COMPLETE
A——W_-LAV—‘ K-2 RELAY DE-ENERGIZED
l FEED CAIPACITOR ‘ SHUTTER ROTLR‘I SOLENOID! ‘ MIRROR SOLENOID ‘ ‘ IDENTIFIICATION
DISCHARGES DE-ENERGIZES DE-ENERGIZES LIGHTS OFF

I ADVANCE SWITCH H K-5 RELAY ENERGIZED ‘

| [ ]

COURTER ‘ ADVANCE MOTOR

BRAKE_ SOLENOID . PRESSURE PLATE
ENERGIZED I [ ADVAHCE LIGHT ON [ ‘ SOLENOID ENERGIZED

TAKE-UP SPINDLE ROTATES

PRESSURE PLATE RETRACTS]

[ BRAKE RELEASES ‘

METERING CAM ROTATES

METERING MICROSWITCH
ENERGIZED

‘ FILM ADVANCE ‘ ‘ ADVANCE HOLD-IN |

METERING MICROSWITCH
DE-ENERGIZED

ADVANCE STOPS
CAMERA READY




WVYOVIA / DIIVWIHOS

rr - - - - - - - — - - - T BN
| Gr—
| govog oo ,}’
| MOILYTINnD3Y FOYLTON e
: I €082
_________________________ 2 | 0o/
[ QHPOG "D d ONINIL NILLAHS 1 I A I +
I | | |
® >4 [
' Z 7177, ! W 7
| " | | [ |
' > o5r £ | ‘ |
| | | me |
| £ | : #s/ : HOLIMS HISAIL
| Py ————o gov
| oy | [P | ' | —
| s 00/ i noss | : | Me/ l' Y% e NSt
< = | U0
' ] 3! * [ | ® AN | MOy
w00/ £v) | | ~— I
L vae V» v P 2 V. E | ! !
2P \ &0 &/ Lr Y P L P mm e —— m— ——— — — @5 -
PAETAES ENEZ, 2\ er _IAEr
U TN er T T TeVYer 2 Aed 1A €d 7
FEYd o, Ry e glg _ . o |
ettt A ittty Jn (2 » M —<] |
| g2 ¥od 1> ! 0 Id !
| o2d |2/, 571 v 002 | 122 |
| aron 7708 | ! | me, - |
| ASLOY | 7! | ry woss |
7' 3 !
I - |9 9/>: af a %/ 7os! ) s |
| 1er 2 g i £2 T, |
| | A gr " ] l
| Y ! ' od| | o 4 ‘
I mey aroN3 708 | ' | ! ENme |
| wog JYINIT | ‘ L ‘ | |
! | : | | ‘ |
5 . |
} Jﬂuxm& HSY 7S | EA I ¥ L ;
| ;p| | 1 /
{ | | . | 202 | |
oV . | /
I | i | |
| | | | vy |
| | ! | | |
| ! | axpog I | | [
l_ NILLNHS : : FINST : : t
MNoUP HS¥TS IUINONLIITTIT T T T Tagep J| : |
|
ok ! X0g &IMod elenr 1)L LEP er
NN dLr , EANZ % £
& 0l (e Svo7) | L8 erre A iE A A L___
__/l S HoLIimS 02/ | ST e | ehea 10 Nea £ £
| |
27 I l | :
212 ems on | _
271 20 2 o | 9
‘ | s o 2 w
v | |4 | | PY o a - r
> [ | v *‘——195‘
| | ' | &/ X
| ; : : 70 2HO17
o /0, (7] o X
| aioNI 708 | |arons 708 2670 y 7 YILVIOO SoLow s ¥
| yoyI | awveg \ sonsssdd
| | | m %/
! I U Yoo/ | €/ |
[ | ow | : |
707 Zms | A |£ o
V7 2%, | ! @ s 7 e w EZ2y
e ' | :
91 e (57770) | | |
| HOLIMS OIIW | sms !
| _ A789mw3sSy soyaw | ! o bow |
I oWV 1
: HOLIMS 0D IL |
| weO ONIMNILIN |
' !
| I
| | Ie
| INIZVO v s
|
L

HILIMS
FONVNTY

|
|
|
!
|
|
|
|
|
|
!
|
|
|
|
|
|
!
[
|
|
|
!
|
|
[
|
|
|
|






Find your part in the photos, take the
KEY NUMBER and look it up in the parts
list at the end of this section. Check
the name and order the quantity needed
by the NORD part number. Do not order
parts by key numbers

PARTS

Page No. Parts Figure
1 Parts Figure Reference
2 Front Body
2 Rear Body
3 Back Plate
3 Back Plate & Mirror
4 Negative Identification System
4 Shutter
5 Power Box
5 Viewfinder
6 Lenses
6 120 Ro1l Film Adapter
7 Cassette
8 Drive
8 Revolving Base

S1dvd



PARTS FIGURE REFERENCE

1



Parts Figure 1. Front Body

Parts Figure 2. Rear Body



18) Assy
@Ass‘y W/ ID

Parts Figure 3. Back Plate

Parts Figure 4. Back Plate & Mirror



Parts Figure 5. Negative Identification System

© g 94 G y (@) Assy

Parts Figure 6. Shutter



Magazine Adapters
@ Beattie/Coleman

®

@Camerz
@
@
®

Tripper Cord Assy

@
@)

®®®

Power Cord Assy

Parts Figure 7. Power Box

Parts Figure 8. Viewfinder



Parts Figure 9. Lenses

Parts Figure 10. 120 Roll Film Adapter



g Spacers

Parts Figure 11. Cassette



~ (4)Assy WO Metering Cam

Assy

Parts Figure 12. Drive

Parts Figure 13. Revolving Base



Key No.

T J N [ S R [ R S S U
OQOWESNOU WP =W OO U WM =

[NSEAVE ]
LI N ==

24

CAMERA PARTS LIST

Order By
Part No.

0051-011492
0051-012050
0051-021290
0051-040738
0051-081373
0051-011961
0051-011493
0051-012052
0051-021291
0051-040763
0051-081376
0051-011981
0051-011494
0051-012053
0051-021299
0051-040903
0051-081377
0051-011982
0051-011495
0051-012054
0051-021300
0051-081316
0051-012028
0051-011498
0051-012055
0051-021326
0051-081381
0051-012401
0051-011499
0051-012058
0051-021327
0051-080141
0051-081382
0051-012495
0051-011503
0051-012091
0051-021330
0051-080352
0051-081386
0051-012525
0051-011504
0051-012092
0051-021460
0051-081342
0051-081389
0051-021288
0051-011510
0051-012130
0051-021573
0051-080504

Description

Plate, I.D. Cover

Bracket, Lamp/Switch

Take-up Shaft Assembly, except 46mm
Basic Drive Assembly, w/o Metering C
Bearing, 1/4" shaft dia.

Guide, Periscope

Spacer

Spacer

Supply Shaft Assembly, except 46mm
Revolving Base

Screw, Pan Head 2.6 x .45 x 5mm
Light Trap

Block, Tripod Socket

Bracket, Counter

P.C. Board, Magazine

Mirror & Back Plate Assembly
Screw, Pan Head M3 x .50 x 4mm
Spring, Light Trap

Plate, Block

Bracket, P.C. Board

Metering Roller Assembly
Connector, 5 pin male

Cover Plate

Plate, Bellows

Grommet

Take-up Shaft Assembly, 46mm
Plug. Strobe

Mirror Assembly, Periscope Base
Bellows

Spring, Brake Arm

Supply Shaft Assembly, 46mm

Cable Clamp

Screw, Flat Head, M2.6 x .45 x 25mm
Gasket, Light

Clamp, Roll Holder Adapter
Spacer, 35mm

IdTer Roller Assembly

Screw, Flat Head, #2-56 x 3/16
Screw, Pan Head, #4-40 x 3/16
Spacer

Pinion Gear

Spacer, 46mm

End Cap

Connector, 14 pin

Microswitch (roller)

Lamp Assembly, I.D.

Pin, Back Plate

Preview Lever Assembly

P.C. Board, Voltage Regulation
Screw, Binding Head, #6-32 x 3/16



CAMERA PARTS LIST

Order By
Part No.

0051-081391
0051-021644
0051-011511
0051-012300
0051-021603
0051-080511
0051-081392
0051-080121
0051-011512
0051-012387
0051-021614
0051-080659
0051-081532
0051-082134
0051-011521
0051-012388
0051-021658
0051-080827
0051-081539
0057-012496
0051-011529
0051-012392
0051-080972
0051-081547
0051-082133
0051-011540
0051-012418
0051-081314
0051-081549
0051-011541
0051-012419
0051-081315
0051-081550
0051-011549
0051-012421
0051-030735
0051-081316
0051-081551
0051-011552
0051-012423
0051-030736
0051-081317
0051-081552
0051-011553
0051-012424
0051-030741
0051-081319
0051-081604

Description

Relay

Mirror Assembly, Adjustable Angle
Plate Retainer

Blade, Shutter (pkg. of 5)

P.C. Board, Shutter Timing

Roll Pin, 3/32 x 1/4

Resistor, 3.6K, 1/2 watt

Hex Nut, #4-40

Spring, Periscope Retainer

Drive Clip, Mirror

Capacitor Assembly

Set Screw, #8-32 x 5/8

Screw, Flat Head M3 x .50 x 6mm
Screw, Flat Head, #4 x 1/4 ST
Cam-Spacer

Mirror Drive Assembly

P.C. Board, Driver

Screw, Pan Head, #8-32 x 1/4
Relay

Fiber Optic

Solenoid, Rotary

Wire Assembly

Washer, #8 Flat

Screw, Pan Head, #2 x 3/8 ST
Screw, Flat Head, #4 x 1/4 self tap
Base Plate

Pad

Screw, Pan Head, M3 x .25 x 25mm
Screw, Pan Head, #4-40 x 1/8
Bearing

Knob Assembly, Locking

Hex Nut, M3 x .50

Screw, Flat Head, #6-32 x 1/2
Retainer Bearing

Roller, Upper

Casting Assembly

Connector Plug, 5 pin male
Screw, Flat Head, M3 x .50 x 12mm
Clamp, Solenoid

Roller, Lower

Ring, "F" Stop Adjust

Connector, 5 pin female

Screw, Pan Head, M3 x .50 x 8mm
Spring

Shaft, Roller

Rack Support, Right

Hex Nut, Cap, #6-32

Screw, Pan Head, #2-56 x 1/4 blk.

10



CAMERA PARTS LIST

Order By

Key No. Part No. Description

Mask, 35mm perf. (15/16 x 1-7/16)
Mask, 35mm unperf. (1-1/4 x 1-3/4)
Mask, 46mm (1-3/4 x 2-1/4)

Mask, Split 70mm

Mask, 2-1/4 x 2-3/4

0051-012056
0051-011537
99 0051-011535
0051-011536
0051-012057

100 00571-011554 Thumbscrew, Knurled

101 0051-012711 Linear Solenoid Assembly

102 0051-030742 Body, Camera

103 0051-081321 Knob, Focus

104 0051-081615 Roll Pin, 1/16 x 1/4
0051-011839 “F" Plate, 105mm
0051-011841 "F' Plate, 127mm

105 0051-011843 "F" Plate, 165mm
0057-011845 "F" Plate, 190mm
0051-012485 “F" Plate, 254mm

106 0057-011556 Stand-off

107 0051-012712 Contact Block Assembly, Shutter

108 0051-030745 Back Plate Assembly

109 0051-081322 Set Screw, #6-32 x 3/8 nylon

110 0051-081616 Solenoid, Linear
0051-011799 Lens Set, 105mm
0051-011800 Lens Set, 127mm

111 0051-011801 Lens Set, 165mm
0051-011952 Lens Set, 190mm
0051-011953 Lens Set, 254mm

112 0051-011563 Solenoid, Rotary

113 0051-012713 Contact Assembly, Strobe

114 0051-030750 Rack Support, left

115 0051-081323 Screw, Pan Head #4 x 1/4 self tap

116 0051-081627 Amber Lens
0051-021305 Aperture Plate Assembly, 70mm w/I.D.
0051-021317 Aperture Plate Assembly, 2-1/4 x 2-3/4
0051-021319 Aperture Plate Assembly, Split 70mm w/I.D.
0051-021321 Aperture Plate Assembly, 46mm w/I.D.
0051-021323 Aperture Plate Assembly, 35mm (1-1/2 x 1-3/4)

117 0051-021324 Aperture Plate Assembly, 35mm (1-1/4 x 1-3/4) w/I1.D.
0051-021549 Aperture Plate Assembly, 35mm perf. w/I.D.
0051-021318 Aperture Plate Assembly, Split 70mm
0051-021320 Aperture Plate Assembly, 46mm
0051-021322 Aperture Plate Assembly, 46mm (1-3/4 x 2)
0051-021325 Aperture Plate Assembly, 35mm (15/16 x 1-7/16)
0051-021484 Aperture Plate Assembly, 35mm (1-1/4 x 2)

118 0051-011565 Stop Bracket Assembly

119 0051-012714 Strobe Jack Assembly

120 0051-030752 Viewfinder Housing Assembly

121 0057-081324 Screw, Flat Head, #8-32 x 5/8

122 0051-081623 Counter
0051-030879 Pressure Plate Assembly, 70mm

123 0051-031084 Pressure Plate Assembly, 35mm

0051-031083

Pressure Plate Assembly, 46mm

11



CAMERA PARTS LIST

Order By
Key No. Part No. Description
124 0051-011567 Pivot Arm Assembly
125 0051-012715 Contact Block Assembly, Drive
126 0051-030753 Base Assembly, Viewfinder
127 0051-081325 Screw, Flat Head, M3 x .50 x 10mm
128 0051-081634 Screw, Pan Head, M3 x .50 x 18mm
0051-040605 Cassette Assembly, 35mm (1-1/4 x 1-3/4)
0051-040607 Cassette Assembly, 46mm (1-3/4 x 2-1/4)
0051-040742 Cassette Assembly, Split 70mm
0051-040761 Cassette Assembly, 35mm (15/16 x 1-7/16)
0051-040996 Cassette Assembly, 35mm unperf. (1-1/4 x 2)
129 0051-040536 Cassette Assembly, 70mm w/I.D.
0051-040740 Cassette Assembly, 2-1/4 x 2-3/4 w/1.D.
0051-040744 Cassette Assembly, Split 70mm w/I.D.
0051-040747 Cassette Assembly, 46mm (1-3/4 x 2-1/4) w/I1.D.
0051-040750 Cassette Assembly, 35mm (1-1/4 x 1-3/4) w/I1.D.
0051-040854 Cassette Assembly, 35mm w/I.D.
130 0051-011572 Bracket, Spring
131 0051-012716 Lamp/Switch, Film Advance
132 0051-030846 P.C. Board, Power
133 0051-081326 Screw, Flat Head, M3 x .5 x 5mm
134 0051-081636 Screw, Pan Head, #4-40 x 1/8
0051-021292 Metering Cam, 70mm
0051-021293 Metering Cam, 1-3/4" Advance
0051-021294 Metering Cam, 2-1/4 x 2-3/4
135 0051-021295 Metering Cam, 2-1/4" Advance
0051-021296 Metering Cam, 2-1/2" Advance
0051-021297 Metering Cam, 2" Advance
0051-021310 Metering Cam, 1-1/2" Advance
136 0051-011579 Gasket, Bellows
137 0051-030868 I.D. System, Camera Body
138 0051-081328 Raceptacle, 4 pin female (Magazine)
139 0051-081642 Screw, Pan Head, #10-32 x 1/4
0051-012029 Periscope, 35mm unperf. & Split 70mm
0051-012030 Periscope, 46mm
140 0051-012034 Periscope, 70mm
0051-012240 Periscope, 35mm perf.
0051-012407 Periscope, 2-1/4 x 2-3/4
0051-012410 Periscope, 120 Roll Film Adapter
141 0051-011881 Block, Contact Assembly
142 0051-030876 Motor, Advance w/break
143 0051-081329 Receptacle, 3 pin male (Power)
144 0051-081647 Screw, Pan Head, #2-56 x 5/16
0051-040739 Drive Assembly, 70mm
0051-040741 Drive Assembly, 2-1/4 x 2-3/4
0051-040743 Drive Assembly, (1-3/4" Advance)
145 0051-040745 Drive Assembly, (2" Advance)
0051-040748 Drive Assembly, (2-1/2" Advance)
0051-040762 Drive Assembly, (1-1/2" Advance)
0051-040746 Drive Assembly, (2-1/4" Advance)

12



CAMERA PARTS LIST

Order By

Key No. Part No. Description

146 0051-011886 Mask Retainer

147 0051-030880 Base Plate

148 0057-081330 Receptacle, 3 pin female (Tripper)
149 0051-081648 Screw, Pan Head, M3 x .50 x 12mm
150 0051-011887 Clip, Mask Retainer

151 0051-021048 Gear Rack

152 0051-030881 Cover

153 00571-081335 Retaining Ring, 1/4 shaft

154 0051-081831 Washer, #4

155 0051-011993 Brake Arm Assembly

156 0051-021050 Adapter, 120-220 Ro11 Film Holder
157 0051-031093 Mirror & Housing Assembly

158 0051-081336 Bearing, 3/16 shaft

159 0051-081834 Microswitch (Tong arm)

160 0051-012014 Cord Assembly, Cassette

161 0051-021054 Slide Retainer

162 0051-031094 Wiring Harness Assembly

163 0051-081343 Socket, P.C. Board

164 0051-081857 Screw, Pan Head, #6-32 x 3/8
165 0051-012020 Retaining Ring

166 0051-021055 Cover, Power Box

167 0051-031095 Base Assembly

168 00571-081344 Socket, P.C. Board

169 0051-081862 Retaining Ring, 1/4 shaft

170 0051-012022 Screw, Knurled

171 0051-021056 Base, Power Box

172 0051-031124 Base

173 0051-081358 Screw, Pan Head, #2-56 x 1/8
174 0051-081863 Washer, Flat, 1/4" brass

175 0051-012024 - Cap

176 0051-021060 Bracket, Solenoid

177 0051-031125 Rocker

178 0051-081360 Screw, Pan Head, M2.6 x .45 x 5mm
179 0051-081930 Screw, Flat Head, #8-32 x 3/8
180 0051-012025 Pad, Clutch

181 0051-021063 Power Box Assembly

182 0051-031148 Mirror Base Assembly

183 0051-081361 Screw, Pan Head, M3.0 x .50 x 6mm
184 0051-082035 Knurled Screw, retractable
185 0051-012026 Film Plate

186 0051-021072 Bracket, "F" Stop

187 0051-040368 Front Standard

188

189 0051-012042 Bracket, Microswitch

190 0051-021073 Plate

191 0051 040372 Shutter Assembly

192 0051-081369 Screw, Pan Head #3-48 x 1/8
193 0051-012048 Bracket, Cover Mounting

194 0051-021074 Drive Ring

195 0051-040542 Cover, Cassette

13



CAMERA PARTS LIST

Order By

Key No. Part No. Description

196 0051-081370 Washer, #2 Flat

197 0051-012049 Screw, Knurled

198 0051-021075 Bracket, Solenoid

199 0051-040721 Base Casting

200 0051-081372 Knob, 1/4 shaft

201 0051-080158 Hex Nut, #6-32

202 0051-081349 Connector, 14 pin male

203 0051-040373 Cover, Front

204 0051-012004 Bell Crank

205 0051-082041 Connector, 2 pin

206 0051-080361 Washer, Lock #2, Int.

207 0051-080356 Hex Nut, #2-56

208 0051-080567 Screw, Round Head, #2-56 x 3/16
209 0051-080184 Screw, Binding Head, #4-40 x 1/8
210 0051-080589 Washer, Flat, #2

211

212 0051-041014 Mirror & Back Plate Assembly, w/I.D.
213 0051-021742 Mirror Assembly

214 0051-082135 Screw, Flat Head, #2-56 x 3/8
215

216

217 0051-012380 Plate, Microswitch

218 0051-012520 Plate, Microswitch

219 0051-021062 Power Cord Assembly

220 0051-080029 Diode, #IN4820, 1 amp

221 0051-021233 Adapter, Camerz (series D)
222 0051-081355 Switch

223 0051-021065 Tripper Cord Assembly

224 0051-081160 Wire Nut

225 0051-021232 Adapter, Beattie/Coleman D108, D56, F80, C54
226 0051-081533 Connector

227 0051-081311 Connector, 4 pin male

228 0051-081356 Cap

229 0051-081534 Connector

230 0051-081350 PTug, 3 pin female

231 0051-081357 Housing, Switch

232 0051-081537 Connector

233 0051-081539 Relay, 110 VDC

234 0051-012820 Cord

14






@I

PHOTO ENGINEERING,INC.
529 South 7th Street, Minneapolis, Minnesota 55415

MODEL Ii
SLR CAMERA

SUPPLEMENT MANUAL
(To BE USED WITH MODEL | MANUAL)

FORM 683 Litho in U.S.A.



Preface

This is a supplement to the existing Automatic SLR camera manual (Form 553).

Contained herein are major modifications which are of special interest to

Model II camera owners.

Contents

Identification System [installation]
Power Box

Viewfinder Mask (installation]

Viewfinder Housing Assembly

page
1-9

10-11
12-13
14-15



Identification System

INTRODUCTION

Image frames on roll film used with the Nord SLR Roll Camera can
be identified using either of two optional identification (I.D.)
systems.

Negative I.D.System allows information to be recorded in a space
between image frames. Information to be recorded on film is print-
ed in a 3/8 in X 2 1/4 in. space on a I.D.* card. Prior to exposure
this card is inserted into card holder (top of camera). Card infor-
mation is projected through a periscope onto the image frame during
exposure.

Pose 1.D. System similiar to the negative I.D. system, but provides
individual pose identification. A pose character (A thru K ex-

cept I) and I. D. card information in a (3/8 in. X 1 7/8 in. space)*
is projected through a periscope onto the image frame during ex-
posure. The pose characters advance automatically after each ex-
posure. Manual advance button is provided for re-orientation of
pose characters.

Each film size requires a matching periscope. If no identification
is necessary, then a "dummy" periscope must be used to prevent the
film from fogging.

Note: A1l Model II cameras are wired for easy installation of I.D.
systems. No soldering is required.

UNPACKING

Immediately upon shipment arrival, unpack the contents of the carton
and compare items received with the packing 1ist, and the original
order. Inspect for any visible damage. If a claim is necessary,
file it immediately with the carrier.

Caution: Do not Tift camera by pose I.D. cover, viewfinder or front
projection mounting bracket. Always 1ift using both hands
beneath main body of camera.

Tools required for I.D. System Installation

.PhiTlips screwdriver
.3/16 flat blade screwdriver
.NeedTe nose pliers



Special Notes

.Use I.D. equipped cameras with I.D. equipped magazines, and a
periscope.

.Use non-1.D. cameras with non-I1.D. magazines, and no periscope.
.In emergency cases, a non-I.D.magazine may be used with an I.D.
camera. However, no periscope is to be used, otherwise part of
the image will be blocked. No data can be recorded with this
combination.

.An 1.D. magazine (having a longer film advance) could be used
with a non-I1.D. camera. However, this combination wastes the
space that would normally be filled with I.D. data.

Negative I.D. Attachment Assembly

A. Disassembly of camera Prior to Installation.

1. Detach film magazine if afixed to camera (see step E of
Assem?1y section in manual and reverse the order of the
steps).

2. Pull out back plate and mirror assy. by removing the six
phillips screws (see Parts Fig. 3 in manual).

3. Lay back plate and mirror assy. so that the plate is face
down.

CAUTION: Handle back plate and mirror assy. with care.
Avoid fingerprints on mirrors and ground glass.

It is not necessary to disconnect the connector
joining the main camera body with the back plate.

4. Lift off the cover plate from the top of the camera by
first removing five screws. Leave the gasket in place.

The camera is now ready for the negative I.D. attachment. Check
to make sure you have all the necessary parts.



Installation of Negative I.D. Attachment System.

Fig.1
NEGATIVE I.D. ATTACHMENT ASSEMBLY. (Neccessary
parts Tayed out before installation).

Upon receiving the assembly, you will find the card holder
completely assembled. A1l that is shipped loose are the screws
necessary for fastening the card holder to the camera, and the
Tamp housing assembly (see the parts list).

1. Lamp Housing assembly.
a. Slide the lamp housing assembly into the holder Tocated
next to the mirror assembly (see fig.2 ). Insert so
that the bulbs are facing the mirror.

(Note: Do not pull housing by wire Teads.)
b. Join the female connector on the lamp assembly with the
male connector leading from the camera.

C. Reinstall the back plate to the camera housing using the
six phillips screws.

Note: Before doing so, you may want to change masks if
the film size necessitates it (see mask change
supplement).

Caution: When reinstalling the camera back, be careful
of clearances between the bottom of the mirror
assembly and the printed circuit boards. Also

be sure that no plugs or wiring protrude into
the optical path.



2. Card Holder

a. Position gasket over opeing in the camera top.

b. Place assembly on top of gasket. Line up the holes 1in
the card holder plate with those in the gasket and camera
top.

c. Insert the five screws shipped loose with the attachment
(see Fig.1 for screw placement) and tighten just enough
so as to make it snug.

Fig.2
D

INSTALLING I.D. HOUSING ASSEMBLY.

C. Installing Negative I.D. Periscope.

1. Select the correct periscope for the film size used (size
is marked on the periscope body).

2. Insert the periscope in the opening beneath the bronze lock-
ing strip on the camera back plate, and push it upward until
the strip locks with an audible click.

For removal, gently 1ift the strip while pulling downward
on the periscope.

D. I.D. Card Format.

Identification data is most conveniently written on a 3 x 5
index card. The area reproduced on film is shown in the dia-
grams below:



| 1, 7 \ 7.’
3g | 2 /a /32} 17 —{
5/16 16 |
/8 ¥g |

neg. |L.D. pose I|.D.

Above illustration shows card layouts for Model II I.D. system.

E. Using the Negative I.D. System.

—
.

Install the proper size periscope (see step C above).

2. Insert an I.D. data card face down in the card slot on
top of the camera.

3. Make an exposure. A green indicator on the camera back

will 1light, indicating exposure of the data.



Pose Counter Assembly

A. Disassembly Prior to Installation.
(see step A of Negative I.D. installation)

B. Installation of Pose Counter System.

Fig.3
POSE COUNTER ASSEMBLY. * (Neccessary parts layed
out before installation).

Upon receiving the pose counter assembly, you will find the

most parts have already been assembled. (see the parts list
on the following page).

However, the cover is attached to the pose counter when shipped.
Therefore, remove the cover (four screws and a switch collar)
before installing to the camera. Use a needlenose pliers to
unscrew the collar on the reset button.

1. Lamp Housing assembly.
(see step B-1 of Negative I.D. installation).

2. Pose counter.

Note: The pose counter should be handled with care, since
certain parts could be easily damaged. Take note
also of the four-pronged male connector located on
the bottom of the counter base plate. Again, avoid
mishandling.

6



Position the gasket over the Tamp opening in the camera
top.

Guide the four-prong connector on the bottom of the pose
counter assembly into the female plug-in on the camera
top. Press down gently until the assembly base plate
seats on top of the camera.

Line-up the holes in the base plate with those in the gas-
ket.

CAUTION: Be careful not to twist the counter assembly
while plugged into the camera top. This could
damage the prongs on the connector.

Insert the four screws shipped loose. (see parts Tist)
Tighten just enough so as to make it snug.

Note: If you have access to an offset screwdriver, use

it to tighten the phillips screw beneath the
solenoid.

Check to make sure the rachet mechanism is working prop-

erly. To do so, press the rachet escapement (see fig.4 )
towards the solenoid several times. Observe if the rachet
wheel turns to each consecutive letter as the excapement

is pressed each time.

Afix counter assembly cover by lining up the four holes in

the cover with the four hold-down bracket holes on the coun-
ter assembly. Use the 2-56 x 3/16 screws, and tighten gently.
Replace the collar for the reset button.

Fig.4
POSE COUNTER (showing rachet assembly).

7



Installing the I.C. Periscope.
(see step C of Negative I.D. installation)

[.D. Card Format.
(see step D of Negative I.D. installation)

Using the Pose I.D. System.
Before proceeding, be sure the camera is plugged in for power.

1. Install the proper size periscope (see step C of Negative
I.D. installation).

2. Make sure the rachet mechanism is working properly. Push
the reset button on the counter and release so that the
rachet wheel is set on the letter A (as it appears through
the view window in the counter cover). Now trigger the
camera tripper several times to make sure the rachet wheel
turns to a new letter for each exposure.

(It is advised that you check the escapement arm on the rachet
assembly before the cover is replaced. The excapement arm

on the Tetterwheel gear teeth should seat firmly for each
movement) .

3. Insert an I.D. data card face down in the card sTot on top
of the camera.

4. Push the reset button and release until the letter A appears
in the window.

5. Make an exposure. A green indicator on the camera back will
light, indicating exposure of the data.



PARTS LIST

Negative I.D. Attachment Assembly includes the following parts:

Part No. Quantity Description
0051-022262 Base Plate

0051-013709 Stop Bar

0051-013708 Guide Bar

0051-011981 Light Trap

0051-011982 A Spring

0051-013719 Cover Plate

0051-081358 Screw, 2-56 x 1/8 1g. Pan Hd.

0051-081690
0051-080539
0051-080612
0051-080348
*0051-021288

Screw, 2-56 x 3/16 1g. Pan Hd.
Screw, 4-40 x 3/8 1g. Pan Hd.
Screw, 4-40 x 5/16 1g. Pan Hd.
Screw, 4-40-x 1/4 1g. Phillips
Lamp Housing Assy., ID.

—_ O BN

Note: The cover for the counter assembly is secured to the assembly
when shipped. When installing, the cover, three screws, and
a retaining nut on the switch must be removed.

Pose counter assembly includes the following parts:

Part No. Quantity Description
0051-031914 Base Plate
0051-012917 Card Guide

0051-021784
0051-022303
0051-012918
0051-013715
0057-021953
0051-031916
0051-013710
0051-082190

Pose Rachet Assembly

Card Cover Assembly

A Light Trap

Hold Down Brkt.

P.C. Board Assy.

Cover

Switch Mtg. Brkt.

Nut, Decorative, Grayhill #23-1

0051-080660
0051-080352
0051-081690

Screw, 2-56 x 1/8 1g.,Slotted Hd.
Screw, 2-56 x 3/16 1g.,Slotted Hd.

Screw, 2-56

X
x 3/16 1g. Pan Hd.
Screw, 4-40 x 1/8 1g. Slotted Button
X
X

~ Screw, 4-40 x 1/4 1g. Flat Hd.Phillips
L Screw, 4-40
*Necessary for both I.D. systems

1/2 1g., Slotted Pan Hd.
Ordered separately for pose counter assembly.

0051-080184
0051-080348
0051-081387

L shipped loose
A assembled






Power Box

120 Volt....0051-031922
240 Volt....0051-031923

The power box (120 volt or 240 volt available) serves both as the power

control to the camera, and as a junction box.

Located below and adjacent

to the viewfinder, the bower box has seperate receptecles for each of the

following camera connections:

Tripper cord, film magazine, and power cord.

Although assembled to the camera when shipped, the power box can be easily
removed for convenience of servicing.

A circuit breaker reset button is located on the front side of the box.

1. Power box removal.

CAUTION: Disconnect the power from
the outlet before proceeding.

When removing the power box for service,
or when changing power requirements,
perform the following steps:

a.

b.

Remove the viewfinder for ease of
working space (see Viewfinder section).
Place the camera left side down (side
opposite the viewfinder).

Observe that the box is mounted to the
bottom side of the side rail by means of
a mounting bracket. Remove the two
screws from the bracket.

A female connector on the side of the
power box plugs into a male connector on
the camera. Use care when removing the
power box to avoid damaging the connector.
Gently 1ift up on the side of the box
where two receptacles are side by side.
The power box connector is located near
this side.

While T1ifting the connector side of the
box away from the camera, at the same
time slide out the opposite side of the
power box mounting bracket (L-shaped
bracket feet) from under the hold-downs
(see Fig.5).

10

Fig.5
REMOVING POWER BOX.



2. Replacing power box on camera.

a. Slide bracket feet under the hold-downs while simultaneously aligning
and lowering power box into the camera connector mate.

b. Push the connectors together until the box is tight against the cam-
era body.

c. Replace the two screws holding the power box bracket to the bottom side
of the side rail.

When in doubt about a camera problem, consult a local NORD representative for
assistance.

1



Viewfinder Mask

Changing viewfinder masks no Tonger necessitates removing the back plate
from the camera. Access is now possible through the viewfinder base.

A viewfinder mask matching the film format must be installed at the ground
glass surface (except for 70mm, for which none is needed). The size of the
mask aperature must match the film format/image size. The table below lists
the aperature sizes for ease of identifying masks.

To install a mask:

1. Select the correct mask for the film size used from the table below.

Viewfinder mask aperature sizes

Full 70mm..... No mask required
0051-013636 Ideal format.. 2-1/4 in. x 2-3/4 in.
0051-013638 Split 70mm.... 1-3/4 in. x 2-3/4 in.
0051-013637 46mm.......... 1-3/4 in. x 2-3/4 in.
0051-013639 35mm unperf... 1-1/4 in. x 1-3/4 in.
0051-013640 35mm perf..... 15/16 in. x 1-7/16 in.

Remove the viewfinder.

Remove the two screws from the field
lens frame. Lift the lens assembly
off of the viewfinder base.

w N

CAUTION: Be careful not to scratch or
soil the lens. Grasp by the sides of
the Tens.

4. Now you have access to the ground
glass surface. The selected mask
will rest on the frame of the ground
glass.

5. Grasp the mask by the attached knob.
(see Fig.6 ). Place the selected
mask so that one edge seats against
the two locating posts opposite the
nylon hold-in clip.

Fig.6
12 INSTALLING VIEWFINDER MASK.



CAUTION: Handle with care so as not to mark the ground glass surface.

Press down the other edge so that it locks in under the clip. The mask

is held in place also by the four Tocating posts, one at each corner of
the mask.

Replace the field lens assembly. (No need to be concerned about reinstall-
ing backwards.

Reattach the viewfinder.

Note: Before replacing field lens, be sure no particles are on the ground
glass surface.

13



Viewfinder Housing Assembly
(0051-031976)

The Viewfinder Housing Assembly for the Model II SLR camera is now easily
removed for fixing in any of three different positions. In addition,

each viewfinder housing is manufactured with a magnifier assembly already
attached.

To reposition the viewfinder housing:

1.

2.

Depress one of the housing Tock buttons with your thumb while at the

same time gripping the top of the housing. This disengages one of

the two housing Tocks from the viewfinder base slot.

Still holding the one button in, 1ift the disengaged side of the housirg
up an? slide out the opposite Tocking wing from the base slot.(See figure
below

When repositioning the housing, always slide one Tocking wing into its
mated slot first and then depress the opposite button, and drop that

side into place.

Release the button. The viewfinder housing is now locked into the base.

Fig.7
VIEWFINDER HOUSING ASSEMBLY. (Removing viewfinder
hood from base).

14



Part No.

0051-031970
0051-013248
0051-013811
0051-013831
0051-013810
0051-082757
0051-013817
0051-081358
0051-081604

Parts List

Quantity

WA — — —

Description

Viewfinder Hood Assembly.

Viewfinder Mirror.

Lens Holder Stiffener Spring Assembly.
Lens Holder Assembly.

Flipper Lens Bar.

Knob Control.

Lens Holder Adjustment Plate.

Screw, No. 2-56 X 1/8 1g.

Screw, No. 2-56 X 1/4 1g.



NOED® PHOTO ENGINEERING, INC. u
j

HA

NORD MODEL II CAMERA SCHEMATIC
AND WIRING DIAGRAM SET

MANUAL SUPPLEMENT

FORM 866 April 25, 1979

529 So. 7th Street, Minneapolis, Minnesota 55415 e Phone: (612) 338-0781 e Telex: 29-0226







]

228iede UN]

TU WD @S

3iva

A8

NOildiuds3a "o o'3

Ry INIHOVA
“ S HSINIA
i~ ANV ANVZVYOVYW eneron
INTATE — VOV DWWNEHDS sue L iaees
y - "A.NHD N V\Vz‘><!° AS8Y LXIN k
|/_\%D\b\l| ¢ -£-9/ awva I — — e J(Z‘ M/W u/m/smi.ulm
ST er _ VAT | T 1
—_————— —— ] YW WA - DILVYW3EHOS |
_u HOLIMS g _ | °
ﬂ @ |_o oNERAW Wud _ awonzwos ¢, |
_ RS Z | A1vd ]
s o 1S _ WINSSIBA 9 |
_ YOLIMS  2ONYAQY 2 2 2 8 R R L ]
WA NN mullolllmi |||||| hu ||||||| 4 —_—— —— — —
A ad QAd O'N 2
o)
_ _oznv ¢ e JV G "
_ AOZ | L 4 OZ8yNl | 29D "
. =l 3
_ AW SO D _ —— — — — |_, |
9\ _ . e
_ _ v My, 3 “ | ¥ _ aumaw.v D Wo3 ">a
USRS ST _ PAAON | oz2y N
_ _ _ A (RS} _
S\ ! _
=]
_ - ]
€00 NI _ 2 _ (ASSY ¥3AING
D ] _ v | “0s Wou4) ¥39
¥l W _ ot | st € -9ldL 9GA 00!+
RETS _ | \ | _ _
% My SEX | er
mm €o0P 2_% " _ 09 _ _ _
W] A
Mr>o o
grs o= | 19 R |
by _ L _ .
ag ; =02 WoD oV
£ S _ S ¢
azd 7 | 6 _ _
_ | _ Vo _ _
na . L 4 -
\AAAANS 59 | _
WILNQD €T |
[
L OVA 02l
S AINVED 27 S w c6cic
ASSV  advod Od







wmw e _ DP J Z — pre YAIWYD NS | uva A8 NOILJINOS3a ‘003

0% DNIMYEG INIHOYI

S26/E = seams

ASTY FOHHEIW ONIDNINTS  weemmens

BRAWING NO.
31858

WYHOVWIA JUANWIAHDG  uu

_ goC awmo | E 7 wmvua |assv wan

9C-22-0/ ava | SLOEIE

— ——— p—
SIIBNY __ S7VWIDIG _SNOLLOVMd

S3ONVAITOL nvos

SVASIE
ASDY  HOAAW  ONDNMS
VLVWIAHOS

1AWHS 3A1EA JOHHIW -

ASSY

_
_
_
== n“._.l.l ONIWIL ¥3LLAHS Ol

_
_
_
_
_ Woo
_ o T
_ . oy oS _ "ASSV
_ B 2N a2 ONINIL ¥3LLNHS OL
[v4
_ /w_ _
A
_ QIONIOS e nvm
| ARNLOR _ "ASSV
_ .aa04¢ ONIWIL ¥3LLNHS Ol
_ _ P
| 7a5-QS 2AA 00! +
I _ dION30S
_ Q9 AYVLOM ¥3ILLNHS OL
! I ('ASSY ¥3AING
| .23&. aloN3T0S Wodd) ISTINIWI+
_ | ("'ASSY ¥3AING
“ Rl ﬂm e GIONZT0S Wodd) "WOD O'J







.M..Qewm.unm _ D . , Z =% (MW.V”MU RANg| 3ava A8 NOLLdINOS3a ‘003
n. M HSINId
o0 aEVod 0'd HOMNNDRA e
§—
N W3IMOQ - WYREDVID  DVLVWAHDS suu

_ GO TANHD 70 nmvaia |assv an
— —— — FL-EV-QV 3,va clalz
SIIONY__SIVRIDNG __BNOLLOVE
SADNVAIIOL ——— @wvas

CLSIZ ON ASSY QAVORA 'O d (2QA 001-06)
AY‘ ~ 934 20A0OI+
| ESIN INd1no
Avn “aD ‘W02 ">°a

ARSL | AQSL | My |
9N0s | aamos § MLy 2 a0 | woo oa
> [ fea

1

. _ qaw | (90A OLI-081)
MY R m_v_ —a——" JO3UNN_DQAOSI +
e Lndni
|







DRAWING NO,

31862

2o81E

“ON DNIMVY

YESGVY ds

1d IN]|

3iva

A8 NolLdI¥OSs3a ‘003

HSINId

BB2IZ=m ASSY ASOOUAWY | wemmen

RA0A WYAIVIA  DLINWANDS suu

_ G/ L "adHD

270 nmvaa

A.SSY LXIN

STIONY

S3IONVITI0L

AL-2\ -0\ 31va

8v2l2

SIVmIDIa _ SNOLLOVN

BN R 2VvOs

r—————————— — — — — — — — I
lm— = = — — — = — = = = ] I
_ _ 65L12 5 ASSY ‘g0 DVLVWIAHIG 1
_ _ YRS AV_ B
_

_ _ SAWVY1 YvO A8Z (v) | _
_ | | |
|| ¥ €1 27 1 “ “ ap
_ |

_ |
|| _ |
| | | |

| 2
_ i

‘W02 '2°C

ASSY
Y3AINA QION3TI0S
Wodd 3sINdWI
J0A 00l +







a. LZ_HH VBIWND WG]

o MU!.WV.,M INIHOVM /75| B 309 £ocbns /YO QQs |9922) v
m HSINId
S LEL\T o ASSNY Q| s
§Mf 3504 ~ WYHEDYIQ DVLVWIHIS  suu
~ 4L "axnHd 7O wmvua [assv xan
FC U1 ava |LE6LTE
!O!(WNMPI%MQNI—mZ-”;U<Il — 21vos
LeLlE,, ASTY Al 3%0d — DWWWANDIG _
€512 4SSV QUNOS 24 _
0 -
MY %* ‘KA9D
_ Mz _
VN f——— -~ Im
233 | _
DAA V2 QA\ONIIQOS _ | | ¢
\1 13v0LVY I S nw
| | _
! € L _ _
o] _ AQS\ ) ne
: a4dnw m_mw uw+ | Daney
_ | M | Soos M
ADNVAQY ON o ) ] 1€ B OIA
O— I ~ K
NNV 5UO € _ v
|
\s 90 |
| |
J
BN\_BKJ.M | 9540 ‘
_ 1IN S
— U |

WO 0d

OQA 001 +

(Assv
Y3AEa QIONITOS WONd)

3SINdWI DAAOOI +







] N 961¢ — D VZ _ WHAWYD T GOW aiva A8 NOILLAINDS3a o3
,( 'ON DNIMYNO ANIHDOVYW k\\\N& Lyo s ozs0x — -
g ‘9 p— = 73 l\rn\x.« 787 a7qat ~ /VNEITIY | \sa2
H -8 op Assy quwog dd ) £ o
m QxJ KORA RAMOA AviNaLvin £ £2 mon srevt fez ) ? : WMINQ\/\
< {Y) -
i ANOZN | WveeiG | D1 LaNOS s (090/-FL 735,) SUSISTY
[ o |77 v foeme oo 2UyD WHO 0LZ HUM ¥W W.Q-Q.Womoﬂw\:mowsm SNIG7ar ¥od G108 4D -1
o ; : \
exzome_evemona 0 77 Zmva | 2THIE a39077d S/ INIZYSWW SSTTND NOUINA LON 171 XOF MZMad & HIOTHILNI SNIZSw - 2
e : TONINN S
S3IONVH3I10L 1vos . * n_uwxoom INREOYW FUHM NOILLIONNT LON T7M LIN2MID HIddIML : NOILDTIONS FHNSOIXZ 79100 ~&
c
N d3iddidl N
S _ N
r ) ~ —_——— - - - - =
e © _ _ _ _\=
_ _ < -~ - - - - - - - a__
. : ~_, o
! ~N .
66612 » |~ _|I1Pu|e|||_ |
(o % |
_ _ N Qavoa o4 . sS2BIN-79 |
| o € | _
_ .Z\,mm_ _ |
e _V A-SX "l ! !
|| 1 _ o
_ e STWA |-
— _ S / QUVA _ _
X =TX ey
— _ JI i fvorz 84D Yy | ¢-6d
_ L _ i s
g-ir N L — Ml - ° MG | _
[l e-sx RASEEEE a2 _
. v | A MY/ o
_ _ MYA VAN S /Tuio, wLry e | _
09 | n22 $'u Lad | vopz$la 4] €9 £ MY _
——N—=@
OW _ | )t ALy 23 | _
. m = | g0\ AOO _
mD 200V ™ -39 £ L ‘
—> _ | swo A * 7S | 7HO3/0G
~ _ ><O_
O0¥ M4 _ o/}
v
_ | moo«m: M&M @y ML e MMM_ Axr | _ N id
_ vao LRI
OvbENz _ _ d3mod
a-ir .m&o,w 1-S X \/OO/L\”.T —e * avisl
| Qawoz T 29 / KH | _ —
| mZA >OmNL_ L8 A
— _ Sy aaweyo Mgy ZX 1T Was c
Rl Awioaas L 3L\ 58 -6d
Aﬂr o EStAILN
2-If v.o:, v - oX ‘93w 2a ¥ ARW wd _%&v PR _
—_ A OO\ QW V2
v=Irp  — 5 3 Cex 3y 99
N i - 35 N Ie) Bl
3-1r o8 uT 2-5X SO VAN DSk =3 & 5| Slg 2-exo V\ _
| ﬂ_jm_ S-9X DAACO\+  WIAWL  OYW 1&\ ~ > » w A BS m,mvm_ I-6d
||||| 3 ° it
| - = == D G S S =l P PR
L 5 & @ m -
e e e C X o
||III¢||¢.._..IIOWIIO||I|!|IIIII|II.L
&= . € [
AID0S @ Gl o ol
INIZVOVN @ © =







3iva Ag NOLLdI¥DS3a ‘03

32100

QQIZE _D N vaaviys ws
“OM ONIMYUG S INIHOVH LL-2\ 6| BQ [vwost SHM 1 001 3w oSl S9M wool S3[2”% |
HENM 110-8-21 WA 2 d3qav jogsi| €

ANOAOW DAL Teseree | 82-§1-5 | IR MNP som 2/ (16i2] O

TALLMS WYEDOVIA DUvvarnds  suun

GJL axmo | Z 72 Nmvua [assv ixan
ZZ-/—# ava [B2¥22

T awos

e
SEIDNV__ SVVMIDNG _ SNOLLOVMM

S3IONVYH3TIOL

8zbzZ 2A20A0W ONIWLL ZRLAORS  DVLVYWAHDS

———

434

—
_ _
| | T I _
| wbonsn] oy beooss | |
| 22 @ 5] ST “

QLo aAcO\D
| A sz A wewe | | ‘'ON -1MS
_ A 6@ e — T —a_  HONMIW WOM4 DQACOI+

cav e cav
_ AC OQJ,MW yoo/wAv“_ EQwie ]
_ %O W % R wvaon wolg my, =S 3I|OBLS 901 MY, ‘O'N —IMS
_ “DOIHLAT R 84 ¥ AV evd 2,0\ 3‘<\ w N0 &onpumlh_ zomh_ OO>OO-+
©, 1

-ONOW %ov s M) SO S 2w

2dA 00l A\ A
_ AR _ ERL L
_ ¢ ¢ .T||‘T+m QA 38041S OL J0Ab2+

o
| ® . _
|
“ e [Pr 30S| 3INAOW 3E0HLS OL ONAS
ros - vsirvz g o Td| TR
_ OHEE 22a ® | AYD ‘WoD 2@
LNy

_ OvrenNZ PRYE BN _
_ No/w@%‘q\‘ g ‘WOD I0S d{VY3INN
_ ~Quzt Ova coobN
_ [RSW] ‘
| ) ~ 0S HVANIT OL DQAOOI+







‘ooa ]

"ON BNIA ANIHDOVH

10| an _ D.\ - JZ — ”aﬁwi(U AN aiva Ag NOLLIHDS3d

HSINI4

ANCAOW  380ALS Eddaisnadedl

WALLOWMS  WYOVIA DWW WIHDS Ful

_ FdL axmuo Z 72 nmvaa [assv 1xan

LL-/E-E ava | 62V22

szioNY_sivaioag

SADNVAITOL 3o

L2422 "N ANNQA0OW 3@TALS  HALINHS

|_
I
“ Ot ~o— "WOD —IMS  doLS—4
I | a3
_ bOP 22 ON  ASSVY AXdvog Dd |
_ im ouo| ‘ON-IMS dOlS-4
| ed|er
| Ly a3 EOOY N “
| S\ Wy Tk : 0D I0S  A¥VIOH  ¥3ILINHS
R |
_ O/NYSO\-9N f | .
_ AN AOS2 26 0D 0SS AMVION  ¥ALINHS
agoALS A W ¥ _
“ kA 6% cud |
|
“ S o) | 3INAOW ONIWIL OL 'O'N
_ AR _ -1MS dOLS-4 Wo¥d 20A00I+
! = _
| ‘ON— IMS
“ rO9 Al HOYHIN WOM4 OQAOOI+
|
I I 37NAOW SNIWIL OL
| S2WA TOS Q3| IMS HOMMIW WOM4 DQAOOI+
_ e ! 2d|zr
_ + P | 'ASSV ¥3AIMA WOMJ
TOP  TAUHVION HILINHS HO4 DTA0OI+
I 2V\R -3D
| V=0 “ 10
| 5 o] .‘_|+n Q| AYVIOH H3LINHS ¥O04 'WOD
_ _
FQ1 A pose 3INaow
2
“ Aol g 08 22 “+N ‘8| ONINIL WOM4 ONAS 38041S
A |
! o7, - %ON MY _ N
_ S0 ; A Q! ~=—3INCOW ONIWIL WOY¥4 D0Ab2+
NV
_I. |||||||||||||||||||||||||||| J f—

434







ew,w_.wm_Dm | /__Eh_b:m 102 1300W

INIHOVIH

NOLLd1HOS3a ‘003 |7

HSINId

6SYIb ASSY e

BRAWNSS HO.

32162

H3L1INHS —AVHOVIA  DILVINIHOS suu

_ § ‘G.NHD Z | .Uzzi:n A8V LXEN

L L-§2-9 mva

S3IONVYHITIOL VoS

Ll B I e e T S ——

OV YT o ASSY  JALAOWS
WNYEADIVQ NIWWARDG

S 2409\ NS0 Aty

190124, 220003 131 Wyag  Olowmd

Wi O AGINYD AA0L YA Al
ANO FAV  SI0OBLNOD  INAOW  ONIWIL - ¢
1012€ o AN 0p/28. SONLYWIAS 423 -2
1-da /N YD T AdY S3WIM Y -
T A0

‘ON - 2M$ HONMIW
B ASSV Y3AINA

]
|
|
|
|
|
|
|
l
|
|
|
|
|
|
|
|
l
|
|
l

——

INNAOWN | ge @

ocd A

N
= -\
APON—V/'

_— {1005 WOBSS JGA DD
SR
ax
i D/OJW)Ow ANANT Wo2? 23
ﬂ% SvTeY a GONTI0S  ANVION
2« LSO
N wZanD . A @2
2o e
a3z 2 9d|sr
_ EDAC) a _ AT
[ A _
> ]! 4 T I
ponooooagp _mmnmnnL <] ‘W02 2°a
= ‘O'N — FMS dONMIW
nooa B Y et Wod4 OQA 00I+
v N
v WoLYIIaN OTAS
SN0 2_0BS —
goLs -2 /[ Asncay
VS AWIL N3O _
8222 BYIALLAMS
Ve LS04 INNAOW DML _
W







o [
mM HSINIA
mW_ .\Awm/\ AAvod DA viEaLvK
i AVEOYId | Dl AVWAaNoS  sun
_ %\Nf ‘aHD Z2> nmvia |assv LaEn
p—— 24-92 4L awva | 89122
TNV —— wvos
r-r—-————————77= 1
_ _
_ —Q I, 90A00I+
QA
| |
AvN
_ _ L0
_ Nn_Ho . N\C
— _
o) S € ANHS 0L 2QA00I
| | o
_ _ br
| wvam 'WOD I'MS HONMIN
| 9
_ +o =0 ON | MS HONNIN
_ _
QSY22
_ (ST ARVOR Sd Av wOua_ |
_ AR
-







TaAwina

Yy

SAIE TWNBTNS BIE [ mve | & woanoeaa oo [
£23P[QHON] (T N PRV ) e
—
MR OWQ T——
WA TX NHEINWYD ruu

_ ‘axH> | =D nmvaa |Lssv nan

I 62-91 mva

nvos

SIONVHITOL

YL12€ "ON WN3HS
85¥ 22 'ON "ASSY

¥YILLOHS (02 300N ¥o4
ASSY ddvo8 Dd
ONB\E ‘ON "WIHIS
EONN2Z "ON ASIV

Adv0d D d
ONIWIL FALLONS

1ABVE TON WANDS
€LS12 ON ASSY
5o aaNoa_ o3

ROV WO 38 Mok

A0\2 ON KSeV
[SIEISH)
¥3IMOd

S D 22

TEY YO T

g 5 b

)

V512

s
SESERTNA

6\e 0N TWAMDS
226G ON 4SSV A0

2912€ 'ON W3IHDS
bo¥l¥ ON 'ASSY

AGSY ¥IALLAHS 102 1300W

LSB1e "ON "WaHdS
LLEOY 0N ARV

ASDY WILINWS

v

NO W

NV

FT VD Ve

S5 FT

S90I2 ON XSV

VO b2

[SEE R4
YD

Q™o
Haad\a Ll

)

T
M %

R VD lT

S

BRO v 22
k- M)

a8 Wo 2¢

M3K WD 2T

22I12€ ON ‘WIHDS
ZSb22 'ON ASSY
Y3LINHS 102 130N
€S "ON WIHIS
VG212 ON ASHY

Ta903 03
W3AET GIONT 0%

ar

BSV\e ON "WIANDG
SLE\E ON ASeV
,mwm,i

a1 NS

FOEAWL 3LV GRIVE

ASBIle ON TWIRDS
ANZNDOVW

2ABLE O WIAHDS
88212 ON ASSY
RSSN

E€AV\E "ON "WIHIS
26L\E TON ASSVY

RSN
RIMISEIEINNE]

3504







